You have downloaded a manual for our

AL 1-2U PIPE NOTCHER

Please visit

www.scotchman.com

for more information.




" 180 E. Hwy. 14, PO Box 850
Philip, SD 57567-0850
P: 605-859-2542 o F: 605-859-2499

User manual

Pipe notcher
Type: AL 1-2U 230/400 Volt, 3-phase

JULY 2023



2:5: M AN OO S s s S T T T T i i romneamea s smen s s s s snsm AR e R s T

2 L o R — I

2.7, SBIVICE cuvttiiiiee ittt ettt ea e ettt e e bt e ettt e eat e e en e e et e e e eaeaarae e et eeranenins g

2.8, Warranty CONGItioNS ........coovviiiiiiiiiieie et T

3. Saety requlalions . curssumsmesrri s s R S S 8
3.1, Safety ProVISIONS........coiiiiei et ettt 8
311 GENETAL ...ei ittt ettt ne s ereean s 8

3.1.2. EMBIgONCY BhOD . cooimimmeiimimimmisim i i vms ke o 5o sy is s s R s s o 8

3.3 Satoty SRHBIAS ..ot s s T e TR T T e 8

3.2.  Warning symbols on the Maching..........ccccceviiiiiiiiiiiiii e 9

3.8, General safely regulalions...nnmnmmnnamsasanrs e mnrn i 10

o 7 SO Fl 170 Ta (= =1 () RO s S 10

3.5, The MaINtRINET ...t ettt see e n e s e e 10

36. Setiup of the MEAChING ....ocummnmimmum i s i rsssssaisrssst SSanmmenrssnnsas 10

3.7. The noise emission of the MAChINg .....cimmnmismimiis i 10

3.8. Maintenance of the MachiNg........c...cocvveiiiiiccieii et 10

3.9. Summary of the safety reguIatIoNS ..........c..oocviiieeeec e e 11

A DOSCHDON . ciismurismanmssumvmessimmpives s e mass s sy 5 08 S T s Se  E E E S S SR T e 12
R € 1= 1T OO 12

4.2. Construction of the maching ..........ccoevvrviie e 12

4.8. Electrical BUPPIV . wuwisisssasmmmmms s s st i st 12

4.4. Safety provisions and warning symbols...........cccoeiiiiiiiiiiic e 12

4.5, Controls and adjustments ... e 12

B8:  OPCIAON s s sy e T R G R S s s e 13
4.6.1. Starting and stopping the machine ...............cccoceieeiicec e, 13

4.6.2. Drive for the Machine.........c.oociiiiiiiiie ettt sne e 13

T L o) (o g T T I 14

4.7, TeChNICAldata. st vasasiviv v s i s e s 14

5. Scope of delivery, transport, storage, placement and initial setup...........c...c..ccocveeinnnn. 15
5:0s O CODE O ol Y it st s i T siaitr s va i onss smmaan s s manag nsss s b0 s sELS EERS LRRA R EES 15

b B2 LINPACKING . uissirvmsnsmium s cavunsomemi s S S SR R S SR S et 15
5.3. Placement of the Maching.............c.ooiiiiiiiiiiice e 15

5.4. Connection of the POWET SUPPIY......coiiiiiiiiiiii et 15

9:0::  LraNSPOrtand STOrage o sssmsmmmsrimme s s v o P S e 16

5.6, INQtial SBIUD ..cviieiiiie e 16

L @ 1= = {1 o F O O T 17
B8.1. Operationingeneral.......cmuuinmmsmsmmmis s R 17

S 1 =1 o AU« T OO TSR 17

G T @ T =Y =1 ([ 1o JO OO OO O OO PSR 17

B.4. SHULHOWN v it B B s 17

T VAT OIIANIOR . covrvsvinsosvusiuni s swica smi s s s o B VS8 O VA T SO SO SRS RO SR 17
7.1, Precautionary MEASUIES ...........ccoieiiiiiriiiiie ettt st sr e sae s anesbares 18

7.2. Checkpoints and lubrication schedule .........ccciimammmiinmmniimessssirmesseseessnns 18

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date; 2-21-09-2011

Page 2 of 22




| S—

L— =N

? S | -—d | S | | PR a—l B | S } | N —_  B— ]

A ='..4‘m.-.

7.3.1. Replacement of a punch and/or Spring..........cccc.oovevieicceeeeeee e 18

7352, Flousing: replacementi . rmmmmrmises s i s s i 20

LS T I (o 1F o = PO OTRT 21
8.1. General information for trouble ..........cooiiiiiiieceeee e 21

B.2. Trouble indications and SIgNAIS.......uuamsmamimimivinismminie s 21

L T B 1 E- T To 17 | BT SOOI RPN 21
EU Declaration of Conformity for machings ..........eeoviiiiiiiiiiicc e 22
Table 1.3.1: Overview of the target groups for each chapter...............cccocoovveeiceiiiccee, 4
Table 7.2.1: Checkpoints and lubrication schedule...........cooce e 18
Figure 2. 3-1: Sample type plate....ciuuanivninammnamsmmissmiismii st st i 6
Figure 2.3-2: Location of the type plate ... 7
Figure 3.1-1; Safety PrOVISIONS ..ottt ettt e et e e et s e 8
Figure 3.2-1: Warning symbols on the machine...............ccccoviiveiiinciniiiiiece e 9
Flgure 4.2-1: Construction of the:maching ......... .o st s i i 12
Figure 4.5-1: Controls and adjusStments ...........coeveiieririei et s e s s 13
Figure 4.6-1: Tube diameters for NotChing ..........ccoooviiiiii i e 14
Figure 5.2-1: Position of hoisting strap (the AL1-2E is ShOWN) ...........cocviiiiiccecciee e 15
Figure 5.4-1: Wiring connections in the connection compartment of the electrical motor......... 16
Figure 8.1-1: LUDICAON. ..o s 17
Figure 7.3-1: Replacement of a punch and/or Spring 1......ccccovcevvviinininiiiiesinn s 19
Figure 7.3-2: Replacement of a punch and/or Spring 2...........cccvviviiieiiciisie s seeves s 19
a1y o | e~ EU Declaration of Conformity for machines
APPENAIX: ..ereieeeeeeer e exploded view drawing with drawing number 03.00008
APPENAIX: ..o exploded view drawing with drawing number 03.00009

g-.. _..~ L e T B —————
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 3 of 22

REPIACEMENt O COMPONEINES . .vrvvvvrvevve oo oo seeee e 18




Foreword
This foreword contains general information about and for this user manual.

1.1. Name of machine
The name of the machine is "Pipe notcher".

1.2. Warning
Read this user manual carefully before use and before maintenance of the machine
is carried out. Only then is optimal safety ensured. The machine may only be
operated and maintained by personnel who have received special training.
There are moving parts on the machine!
For this reason, the machine must always be switched off and the electrical supply
must be disconnected before maintenance and/or repairs are carried out.
Always be careful of the moving, sharp and/or protruding parts; they can cause
injury!

1.3. Target group for each chapter
This user manual is intended to provide information to the persons/departments
listed below.
- the owner
- the operator
- the maintainer
Next to the heading of each chapter is indicated for which of the groups described
above the chapter is intended. Table 1.3.1 provides an overview of the target
groups for each chapter.
Chapter ' | Title’ _ : : Owner | Operator Ma‘mrtaine
- Table of contents ® ® °
1 Foreword ° ° ®
2 Introduction ° ® °
3 Safety regulations ° . °
& General description of the machine ® ® @
5 Transport, storage and setup of the machine ®
6 Operation of the machine . °
7 Maintenance of the machine ®
8 Trouble ° °
9 Disposal of the machine o ®
Table 1.3.1: Overview of the target groups for each chapter

1.4. Symbols

The safety and caution symbols shown below are used in this document.

The information indicated by this symbol warns you of potential
problems. Furthermore, the symbol warns you that you can seriously
injure yourself or that you can seriously damage the machine.

ALMI Machinefabriek B.V., Vriezenveen

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 4 of 22




L4

L4 11

A Ao A A ]

Extra copies of the user manual can be ordered from ALMI Machinefabriek BV of

Vriezenveen. When ordering, indicate the document number and the number of
copies. The document number is indicated in the footer area.

1.6. Deficiencies in this user manual

This user manual was prepared with the greatest possible care. Should you,
nonetheless, find inaccuracies or deficiencies in the text, notify
ALMI Machinefabriek BV of the problem.

ALMI Machinefabriek B.V.  Vriezenveen o
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 5 of 22




Introduction

This chapter provides basic information about the machine and the accompanying user
manual. This chapter is intended for the owner, the operator and the maintainer of the
machine.

21.

2.2,

23,

The user

Read this user manual carefully before use and before maintenance
of the machine is carried out. Only then is optimal safety ensured.

The machine may only be operated by qualified personnel. The operator must read
the chapters indicated in 1.3 carefully.

Maintenance of the machine may only be carried out by specially trained personnel
from the maintenance department. The maintainer must read the chapters indicated
in 1.3 carefully.

The manufacturer
The manufacturer of the machine is:

ALMI Machinefabriek BV
Wierdenseweg 82-86
7671 JK Vriezenveen
The Netherlands
T+31(0)546 561 353
F+31(0)546 564 465

Machine identification

The machine is provided with the CE-mark. This is shown on the type plate. See
Figure 2.3-1.

The CE-mark indicates that this machine satisfies the fundamental health and
safety requirements of the European Union. Also refer to the warning in section 1.2.

In addition to the CE-mark, the data indicated below is also shown on the type plate.
See also Figure 2.3-1.

- Name and address of the manufacturer

- Type indication

- Year of manufacture

- Serial number (only reference)

- Required supply voltage

- Speed of reduction motor output shaft

- Weight

ALMI Machinefabriek B.V. Motor specifications
Type: AL 1-2U Voltage: 400
Year of 2010 Hz: 50
manufacture: - 30
Serial no.: listed on the housing Weight 92 kg

Figure 2.3-1: Sample type plate

For the location of the attached CE-mark and type plate, see Figure 2.3-2.

Revision and revision date: 2-21-09-2011

Page 6 of 22

1 [ i ¥

[ I |

T &« s I

r

[ |

i P i




L1

L& LK 1 _&

. A A

-

2.4.

2.5.

2.6.

2.7

2.8.

Type plate with CE-mark

Figure 2.3-2: Location of the type plate Type plate with CE-mark

Function of the machine

The function of the machine is the notching of tube ends to facilitate perpendicular
welding of tube constructions.

It is forbidden to use the machine for purposes other than the notching of pipes with
the specified diameter.

Machine options

There is no optional equipment that can be added to the existing version of the
machine to change its function.

Liability

When injury or harm to persons or damage to the machine or products is the result
of not following these operating and maintenance instructions, ALMI Machinefabriek
BV cannot be held liable.

Service
For service contact your dealer or your own maintenance department.

Warranty conditions

art. 1 If within 12 months of delivery ALMI Machinefabriek BV is notified of
deficiencies in the delivered machine that are caused by defects in materials
or workmanship and is provided with the serial number and the original
receipt, ALMI will repair these defects.

art. 2 All warranty obligations expire if:

- repairs or modifications are made to the machine by others, without
instruction from ALMI, in an incompetent manner;

- non-original parts are used;

- the damage or defects are the result of connecting the machine in a
manner other than intended, incompetent use, or failure to follow the
regulations and instructions for use;
the deficiencies are the result of normal wear of the machine.

art. 3 ALMI reserves the right to have work on the machine carried out by third
parties during and after the warranty period.

ALMI Machinefabriek B.V., Vriezenveen
Dac.no.;: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 7 of 22




Safety regulations

This chapter provides information concerning the general safety regulations. This chapter
is intended for the owner, the operator and the maintainer of the machine. Read this
chapter carefully before use of the machine and before carrying out repairs on the
machine.

3.1. Safety provisions

3.1.1. General .
For the exact location of the various provisions, see Figure 4.2-1.
It is absolutely forbidden to remove or disable the safety provisions.
3.1.2. Emergency stop
The machine is provide with an emergency stop. The emergency shall break
the electrical supply. Unbreak the electrical supply by twisting the emergency
stop counter clockwise, the emergency stop jumps back in starting point.
3.1.3. Safety shields
The machine has no moving external parts.
Access to the moving parts is restricted by a safety shield.
Only personnel that have received sufficient instruction may open the safety
shield to perform maintenance and/or repairs. Also refer to section 1.3
“Target group for each chapter”.
Safety shield
Figure 3.1-1: Safety provisions

Doc.no.: 100287-HB-08 AL 1-2U ENG

Revision and revision date: 2-21-09-2011

Page 8 of 22

i ¥ i u




(-1

[

' L& |_&

| N I

| -

AL

Warning symbols on the machine

The following warning symbols can be found on the machine. For the location of the
warning symbols on the machine see Figure 3.2-1

It is absolutely forbidden to remove the warning symbols or make them unreadable
by any means.
Worn warning symbols must be replaced in a timely manner.

. Pictogram 1:
' Read the user manual first!

Pictogram 2:
| Use of safety gloves required!

Pictogram 1 and 2

Figure 3.2-1: Warning symbols on the machine

., Vriezenveen

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date; 2-21-09-2011

Page 9 of 22




3.4,

3.5.

3.6.

3.7.

3.8.

General safety regulations

Although the machine satisfies the fundamental health and safety requirements of
the European Union, dangerous situations can always occur. Always remain alert
for possible dangerous situations. Be careful of projecting portions of the machine.

At a minimum, the following safety regulations must be followed:

- Never engage power to the machine if any person is in contact with the
machine in a dangerous manner.

- Never start the machine if any person is in contact with the machine in a
dangerous manner.

- During maintenance to the machine, switch off the machine and disconnect the
electrical plug.

- Follow the warnings and indications on the machine. For the explanation of the
symbols, see section 3.2.

- Wear safety gloves during notching operations. Sharp burrs on the tube ends
can result from notching operations.

Always think of the safety of yourself and others!

The operator

The machine may only be operated by personnel who are qualified to do so.
Personnel that have this qualification are referred to in the rest of this user manual
as the operator. As operator of the machine, you must be aware of the information
that is relevant for you. Also refer to section 1.3 “Target group for each chapter”.
The operator is not permitted to perform operations that are not indicated to be
intended for the operator. Comply with the safety regulations in this user manual.
Do not deviate from the safety regulations. This can result in danger.

The maintainer

Only personnel from the maintenance department who have received special
training may carry out maintenance of the machine. Personnel that have this
qualification are referred to in the rest of this user manual as the maintainer. As
maintainer of the machine, you must be aware of the information that is relevant for
you. Also refer to section 1.3 “Target group for each chapter”. Comply with the
safety regulations in this user manual. Do not deviate from the safety regulations.
This can result in danger.

Setup of the machine

The machine must be firmly anchored in a horizontal position.

Ensure a proper working height for the insertion of tube sections.

Make sure there is sufficient lighting to allow the work to be performed in a safe and
responsible manner.

The noise emission of the machine

The noise emission during notching is <70 dB(A). No special hearing protection is
required.

Maintenance of the machine

The machine must be in a sufficient state of repair that no dangerous situations can
occur. The troubleshooting chart is provided in chapter 7. Use only original parts.

ALMI Machinefabriek B.V., Vriezenveen
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 10 of 22

[

| (|

1




The machine may only be operated by qualified personnel.

As operator of the machine, you must be aware of the information that is
relevant for you in these operation and maintenance regulations. Refer to
section 1.3 “Target group for each chapter”.

The operator is not permitted to perform operations that are not indicated to be
intended for the operator.

As maintainer of the machine, you must be aware of the information that is
relevant for you in these operation and maintenance regulations. Refer to
section 1.3 “Target group for each chapter”.

Always remain alert for possible dangerous situations. Be careful of projecting
portions of the machine. Be careful with loose clothing and hair.

Never engage power to the machine if any person is in contact with the
machine in a dangerous manner.

Never start the machine if any person is in contact with the machine in a
dangerous manner.

During maintenance to the machine, switch off the machine and disconnect the
electrical plug.

Follow the warnings and indications on the machine. For the explanation of the
symbols, see section 3.2.

It is absolutely forbidden to remove the warning symbols or make them
unreadable by any means. Worn warning symbols must be replaced in a timely
manner.

The machine must be in a sufficient state of repair that no dangerous situations
can occur. The troubleshooting chart is provided in chapter 7.

Only sufficiently trained personnel may open protective shields to perform
service. Also refer to section 1.3 “Target group for each chapter”.

NOTE: GEARBOX VENT MUST BE ACTIVATED!!
REMOVE PLUG AS SHOWN BELOW.
VENT IS LOCATED ON TOP OF GEARBOX.

A\ WARNING A\

To prevent build-up of excessive pressure, sealed vents
must be activated as shown prior to gear unit start up.

Sealed ven Activated vent

Doe.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 11 of 22




4. Description
This chapter provides general information about the machine. This chapter is intended for
the owner, the operator and the maintainer of the machine.

41, General

This user manual includes an appendix with an exploded view drawing with drawing
number AL 1-2-U.
This drawing includes a parts list containing the name of each part.

4.2. Construction of the machine
The machine consists primarily of the components shown in Figure 4.2-1.

i Reducti r
Mounting plate eduction moto

Punch (3x)

Housing (3x) Machine base

Figure 4.2-1: Construction of the machine

4.3. Electrical supply

For the electrical connection, the machine is equipped with a 4-conductor supply
cable without a plug. The machine is equipped with a "Euro-voltage" motor. This
means that the motor can be connected to a 230 Volt, 3-phase or 400 Volt, 3-phase
supply with a tolerance of £10%.

When the machine is connected for the first time, the voltage of the supply
connection must be verified in comparison to the connection voltage indicated on
the type plate and the correct plug must be installed. For the electrical connection,
follow the instructions in section 5.4.

4.4, Safety provisions and warning symbols
The safety provisions and warning symbols are handled in sections 3.1 and 3.1.

4.5. Controls and adjustments

For operation, the machine has the following controls. The controls and adjustments
are shown in Figure 4.5-1.

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 12 of 22

—

(o A D

|

1 i

L}

L

g ge— o o



Push button for startin
Emergency Push button o

Figure 4.5-1: Controls and adjustments

4.6. Operation

4.6.1.

4.6.2.

Starting and stopping the machine

The switches for starting and stopping are on the electric motor of the
machine. See figure 4.5-1.

To start the machine, push the black button.

To stop the machine, push the red button.

Drive for the machine

The machine is driven by a "Euro-voltage" motor. This means that the motor
can be connected to a 230 Volt, 3-phase or 400 Volt, 3-phase supply witha -
tolerance of £10%.

Before first use, the voltage of the supply connection must be verified in
comparison to the voltage indicated on the type plate.

The required direction of rotation is indicated on the motor. Consider this
when making the electrical connection. For the electrical connection, follow
the instructions in section 5.4.

The reduction motor is manufactured with a hollow shaft. An eccentric shaft is
mounted inside. The eccentric shaft rotates in the punch housing. The shaft
has positions for two housings with punches. When the motor is running, the
punches are moved up and down by the eccentrics and punch springs.

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 13 of 22




The square hole is for notching a sink outflow, see Figure 4.6-1.
and is suitable for both round and square tubes.

Round or square 27 — 61 mm

Figure 4.6-1: Tube diameters for notching

The maximum wall thickness of the tube is 5 mm.

To nofch the tube, it must be inserted in the appropriate hole. While notching,
the tube must be held with a bit of pressure. The notching occurs on the
underside of the tube. When it is necessary to also notch the top side of the
tube, the tube must be retracted, turned 180° and inserted into the hole

again.

ATTENTION! Wear safety gloves during notching operations. Sharp burrs on
the tube ends can result from notching operations.

4.7. Technical data
Type:
Serial number

Weight
Reduction motor

Versions of motor
switches and no-voltage
coils

Tube diameters (ext.)

Tube wall thickness
Noise emission

ALMI Machinefabriek B.V., Vriezenveen
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

AL 1-2U

Is indicated on the side of each punch housing.
Each housing has its own serial number.
73 kg ‘

SK33-100L/4, 2.2 Kw,

suitable for supply voltage of 230 or 400 V
Qutput speed of reduction motor:

30 rpm at 400V/50Hz

36 rpm at 230V/60Hz

The motor includes thermal protection and a switch with a
no-voltage coil.

Voltage 230 V:

switch PKZM1-10

- no-voltage coil U-PKZM1-230
Voltage 400 V:

- switch PKZM1-6

- no-voltage coil U-PKZM1-400

Unit AL1: @27.9, @34.8, @42.8

Unit AL2: @49.0 en 61.0

Unit ALU: round or square 27-61 mm
Maximum 5 mm.

<70 dB(A)

Page 14 of 22

|

o |




. ___

‘Scope of delivery, transport,

storage, placement and initial setup

This chapter provides information about the scope of delivery, transport, storage,
placement and initial setup of the machine. This chapter is intended for the maintainer of
the machine.

5.1.

5.2.

5.3.

5.4.

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Scope of delivery

The machine is delivered in a wooden crate.
The following loose components are included in the scope of delivery:

part quantity  description

1 1 Pipe notcher

3 1 Power supply cable without plug

4 1 User manual

5 1 “exploded view” drawing with drawing number AL 1-2-U

Unpacking

- Remove the two attachment bolts with which the pipe notcher is attached to the
bottom plate of the packaging.

- Remove the pipe notcher from the packaging with a hoisting strap placed
around the motor. See Figure 5.2-1.

HIJSBAND

Figure 5.2-1: Position of hoisting strap (the AL1-2E is shown)

Placement of the machine

The machine must be firmly anchored in a horizontal position.

Ensure a proper working height for the insertion of tube sections.

Make sure there is sufficient lighting to allow the work to be performed in a safe and
responsible manner. ’

Connection of the power supply

For the electrical connection, the machine is equipped with a 4-conductor supply
cable without a plug. The machine is equipped with a "Euro-voltage" motor. This
means that the motor can be connected to a 230 Volt, 3-phase or 400 Volt, 3-phase
supply with a tolerance of £10%.

The voltage of the supply connection must be verified in comparison to the
connection voltage indicated on the type plate.

If the voltages are not the same, the adaptations described below must be made.

- Open the connection compartment of the electrical motor and install the strips
as shown in Figure 5.4-1.

- Replace the motor switch and the no-voltage coil. Section 4.7 shows what is
required.

- Replace the type plate of the machine.

Page 15 of 22




5.5.

5.6.

X ¥ £ X=Rood Y=Zwart Z=Oranje
z X Y Red Black Orange
‘ o Rot Schwarz  Orange

Figure 5.4-1: Wiring connections in the connection compartment of the
electrical motor

The motor switch, the no-voltage coil and the type plate are available through your
dealer.

Install a plug that matches your electrical outlet on the end of the cable. After
connection, check the direction of rotation of the motor. The required direction of
rotation is indicated on the motor.

If necessary, exchange the concerned wires in the plug.

Route the cable to the electrical outlet in such a manner that it will not be tripped
over.

Transport and storage

The machine is delivered in a wooden crate. The crate can be placed on a pallet so
it can be lifted and moved with a forklift.

Once the machine has been assembled, it is sensible to lay the machine on a pallet
when it must be moved or stored.

It can then be moved with a forklift.

For vertical liting with a hoist, a hoisting strap must be installed as shown in Figure
5.2-1.

Initial setup

The machine is ready for use when all of the procedures relating to unpacking,
setup and electrical connection are complete. See sections 5.2, 5.2 and 5.2.

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 16 of 22




4 | 3 <

' e 1 3 3 bE__° K _3 L3 L3 £ 3 L_ 3 L[L_3

B

6. Operation

This chapter provides information about the operation of the machine. This chapter is
intended for the operator and the maintainer of the machine.

6.1. Operation in general
The following is a description of operation.

Operation is carried out using the controls and adjustments described in section 4.5.

For more information concerning operation, also see section 4.6.

The machine may only be operated by personnel who have received sufficient
instruction.

Lubricate the eccentric shaft every day before the machine is put in use.
During continual use of the pipe notcher, the eccentric shaft must be lubricated
every half hour. Drip the oil in the 3 holes provided for this purpose. See Figure
6.1-1. Use lubricating oil MOLYKOTE M55 PLUS.

Ol

s

Q

0
)
N

Figure 6.1-1: Lubrication

6.2. Startup

Connect the machine to the mains supply, if it is not already connected.
The machine is now ready for use.

6.3. Operation

a. Push the black push button to start the machine.

b. To punch a sink outflow, insert the tube in the square opening of the pipe
notcher and hold the tube with a bit of pressure.

c. As soon as the notch is made to the underside of the pipe, you must retract the
pipe again.

d. When you are finished punching, stop the machine by pushing the red push
button.

6.4. Shutdown
The machine can be shut down by removing the plug from the mains connection.

7. Maintenance

This chapter provides information about the maintenance of the machine. This chapter is
intended for the maintainer of the machine.

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 17 of 22




7.1. Precautionary measures

Maintenance of the machine may only be performed if the machine
if voltage free. Comply with the safety regulations in chapter 3.

7.2, Checkpoints and lubrication schedule

Periodically, the procedure in Tabkle 7.2.1 must be carried out.
Replace components as necessary. See section 7.3.

Iltem number | Description Time interval
1 Check the presence and proper Monthly
operation of safety shields. See section
3.1.
2 Check the presence and legibility of the | Monthly

warning symbols. See section 3.2, Worn
or removed symbols must be replaced.

3 Check the machine for wear. Check Monthly
primarily for wear to the punch.
4 Lubricate the eccentric shaft. Drip the oil | Monthly

in the 3 holes provided for this purpose.
See Figure 6.1-1. Use lubricating oil
MOLYKOTE M55 PLUS.

5 Check the plug and cable for damage. Monthly

Table 7.2.1: Checkpoints and lubrication schedule

7.3. Replacement of components

If the machine requires repair, we recommend that you contact your dealer. If you
carry out repairs yourself, you must only use original parts.
When ordering parts, the following information must be provided:
- The machine type number,
The machine type number is indicated on the type plate.
- The serial number for ordering a housing for a punch unit,
The serial number for a housing is indicated on its left side.
- The part number,
The part number is indicated on the exploded view drawing provided with this
user manual, drawing number AL 1-2U.

7.3.1. Replacement of a punch and/or spring

Before replacement of the punch or spring, the plug must be removed from
the mains outlet.

GEARBOX OIL CHANGE INTERVAL: EVERY 2 YEARS WITH STANDARD TYPE OIL AND EVERY
4 YEARS WITH SYNTHETIC OIL. (more often with heavy use or use in high temperatures)

OIL TYPE: A SYNTHETIC 90W GEAR OIL IS RECOMMENDED.

GEARBOX OIL CAPACITY: ONE QUART

TO CHANGE OIL: Remove drain plug from gear box (located on the bottom of gearbox on the motor side)
and let drain. Reinstall drain plug and remove vent plug (top of gearbox) and add 1 quart of gear oil.

Machinefebriek B.V., Vriezenveen
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-08-2011

Page 18 of 22




- Figure 7.3-1: Replacement of a punch and/or spring 1

- Remove the safety shield by removing bolts A (M6 x 10). See Figure 7.3-1.
Remove the mounting plate and the intermediate strip that are attached to the
= U-beam with two bolts B (1x M12 x 40 and 1x M12 x 50). See Figure 7.3-1.

Turn the mounting plate, to which the housings are attached, 180° around the
eccentric shaft so the underside of the housings face upward. See Figure
7.3-2.

Figure 7.3-2: Replacement of a punch and/or spring 2

ATTENTION! Never turn the adjustment bolts (uppermost bolts) D of the
_ housing. They have been properly adjusted by the manufacturer.

N Move the punch to the position in which the spring is not under tension.
Remove the spring support by loosening the two bolts C (M10 x 40).
- Now remove the spring and/or the punch.

Install the punch and/or spring in the reverse order.

ATTENTION! If the spring support is not mounted straight, the punch

= will jam.

: While tightening the two bolts B that secure the mounting plate and the

= intermediate strip, it is a good idea to let the machine run so it adjusts itself
and you can see whether the machine runs properly. See Figure 7.3-1.
ATTENTION! While you let the machine run, do not place your fingers in
any of the punch housing holes.

If the procedure described above is not followed and this results in faulty
assembly, we cannot provide coverage under the warranty.

.

Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

-

Page 19 of 22




ALMI Machinefabriek B.V., Vriezenveen
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-08-2011

. Housing replacement

First remove all punches and springs as described in section 7.3.1.
Remove the uppermost hex bolts from the concerned housing and loosen the
adjustment bolts.

Remove the housing from the eccentric shaft.

Next, install the new housing.

Screw in the two bottommost hex bolts. ATTENTION: do not tighten them.
When you replace an ALU housing, you must use M10 x 30 bolts instead of
the M10 x 40 bolts that are normally installed in the machine.

When you replace an AL1 housing, you must use M10 x 30 bolts instead of
the M10 x 40 bolts that are normally installed in the machine.

When you replace an AL2 housing, you must use M10 x 20 bolts instead of
the M10 x 30 bolts that are normally installed in the machine.

You must tighten the bolts so the top and bottom of the housing are
equidistant from the mounting plate.

The space between the ALU housing and the mounting plate and the
between the AL1 housing and the mounting plate is usually 1-2 mm.

When you replace an AL1 housing you must push it against the AL2 housing.
When you replace an AL2 housing you must push it against the AL1 housing.
When you replace an ALU housing, this is not important.

Tighten the two bottommost bolts evenly and firmly against the housing.
Make sure the housings rotate smoothly around the shaft.

Tighten the two uppermost adjustment bolts evenly and firmly against the
housing. Make sure the housings rotate smoothly around the shaft.
Screw in the two uppermost hex bolts.

Make sure the housings rotate smoothly around the shaft.

Screw in the two bottommost hex bolts.

Make sure the housings rotate smoothly around the shaft.

Once the housings turn smoothly around the shaft, remove the bottommost
hex bolts from the housing that you are replacing.

ATTENTION: the housings must still rotate smoothly around the shaft.
Now re-install the punches, springs and spring supports. See section 7.3.1.
Install again with the original hex bolts.

After assembly, let the machine run for about an hour for testing.
ATTENTION: the housings must not become warm.

When replacing a housing, always indicate the serial number shown on the
left side of the housing.

If the procedure described above is not followed and this results in faulty
assembly, we cannot provide coverage under the warranty.

Page 20 of 22




nd

B

!

-

This chapter provides information about trouble and trouble indications. This chapter is
intended for the operator and the maintainer of the machine.

8.1. General information for trouble

When trouble occurs, switch off the machine and contact your dealer or your own
maintenance depariment.

Comply with the instructions in chapter 3 and the maintenance instructions in
chapter 3.

8.2. Trouble indications and signals
The machine controls do not include trouble indications or other signals.

9. Disposal

This chapter provides information about the disposal of the machine. This chapter is
intended for the owner and the maintainer of the machine.

The machine must be disposed of in accordance with the legal requirements of the
country in which it is used.
The owner is responsible for disposal of the machine.

ALMI Machinefabriek B.V., Vriezenveen
Doc.no.; 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 21 of 22




EU Declaration of Conformity for machines
(Directive 2006/42/EG art. 6 sec. 2 and Appendix Il A)

- Manufacturer: ALMI Machinefabriek BV

Address: Wierdenseweg 82-86

Postcode and city: 7671 JK Vriezenveen

Hereby declares that:

The pipe notchers

With

type numbers AL 1-2U and AL1-2E

- in conformance with the machinery directive 2006/42/EC,

- satisfy the requirements of the following other EU directives:
2006/95/EG — Low-voltage direction, as modified in the directive 73/23/EEC
2004/108/EG — EMC directive, as modified in directive 89/336/EEC

and that

the following European Standards have been applied:

NEN-EN-ISO 12100:2010 - Safety of machinery - General principles for design
- Risk assessment and risk reduction.

NEN-EN 60204-1: 2006 Safety of machinery - Electrical equipment of machines
- Part 1: General requirements.

Completed in Vriezenveen, 21 november 2011

Signature:

J. J. Landhuis
General Director

ALMI Machinefabriek B.V., Vriezenveen
Doc.no.: 100287-HB-08 AL 1-2U ENG
Revision and revision date: 2-21-09-2011

Page 22 of 22




P/N 000801
Camshaft Oil Seal

03.00022
Camshaft
AL 1-2U

o i i s S o i i i 1

015055000 - MOTOR FAN COVER

bz 40 Cable 100mm ]03.0006%
39 Hex socket head Md4x12 ev. 8.8 07160, Mdx12
38 Th. magn. cir.br. GV2 ME14 6-10A
37 Almi sticker small 8x2,8 cm
36 Housing (as!
35 Circuit_ breaker GV AU225 230V
34 g, 8.
33
32 4
31 1 Motorrad. AL 1]
30 1 Motor suppor 0
29 B il
28 [4]
27 8.8 0
26 Motor support |03.00036 0
25 Hex button head M6x20 e.g. 10.8 |07141.M&x20 Ia
24 1 Bush 03.00052 Ig
23 1 Protective Cover 03.00046 0
22 1 Stickar Remove Safety- Guard 1A050.00031 |0
21 i Sticker must remain lubricated JAD50.00032 |0
20 6 Hex nut M12 e.g. 8 01300.M12 0
18 4 lPhin washer M12 e_g. |3813CI.M1.2 0
18 4 Hex stud bolt M12x45 ev. 8.8 01210.M12x45 [0
17 Housing (painte |0'3,|3C|075 IO
6 Housin: inte: 03.00073 0
L Housing (painted 03.00074 0
4 Diespring 12,5/6,3x64 M090,00001 |0
3 Punch 03.00016 0
12 1 |punch 03.00015 0
i1 i |Punch 03.00018 0
10 10 Hex socket head M12x16 45H 07810.M12x16 |0
9 Plain washer M6 e.q. 38130.M6 0
8 Hex button head M6x10 e.g. 10.8 |07141.M6x10 |0
7 Mountingplate 03.00035 0
Springsupport 03.00026 0
Springsupport 03.00027 0
4 Hex stud bolt M10x45 e.g. 8.8 01210.M10x45 |0
F Hex stud bolt M10x35 e.g. 8.8 01210.M£0x35 |0
FX 10 Spring washer M0 e.q. 37020.M10 0
1 2 Hex stud bolt M10x20 e.q, 8.8 01210.ML0x20 |O
_[Posnr. = Name Part nr. Rev. Comment E
MATERIAML = |m.anm=; | Algemene bolerantios volgens 150 2968-2 jm\.mm: m
BEHAMDEL NG » SR e ;um-s.n_nﬁmmzx--: Jmm m
OPMERIING : - S B o W!mlﬁi o - . SR N )
| AL1-2U 230V 3 PHASE
oEr: kmo  |DKTUM:  raees | A [T Fr R — o 3 wan s
- | | rornnr - meceuma e, < g Rev.
E;m B [0 A2 | 03.00008 . 0oo
oMMl 1 1 [ b T T T THo MM




P/N 000801
Camshaft Qil Seal

03.00022
Camshaft
AL 12U

JE——C)

3z
& [ 015055000 - MOTOR FAN COVER

| Camshait & Oil Seal are shown above|

39 Cable 100mm 03.00069 ]
38 Hex socket head M4x12 ev. 8.8 07160.M4x12 |0
37 Th, magh. cir.br. GV2 ME10 4-6,3A |ED10.00020 o
36 Al sticker small 8x2,8 cm A050,00001 |0
35 Housing (asm) 03.00076 1]
34 1 Circuit breaker GV AU385 400V E010.00023 |0
33 i Hex socket head M4x8 e.g. 8.8 07160.M4x8 |0
32 4 Klemko A2540 GS EC10.00035 |0
31 1 Motorred. ALL2U 400V (asm) 03.00059 0
20 | Motor support 03.00037 0
) i istﬁ 03,00038 0
28 1 Hex bolt M12x50 e.g. 8.8 MZM.I‘IIZKSO|D
2 Hex stud bolt M12x40 e.g. 8.8 01210.M12x40 0
26 Motor support |02.00036 0 ———
25 Hex button head M6x20 e.g. 10.8 [07141.M6x20 |0 R
24 03.00052 [
E] 1 03.00046 |0
22 1 A050.00031 |0 i
1 1 | AQS0.00032 0
0 3 01300.M 1o
9 4 38130.M _P
8 4 Hex stud bolt M12x45 ev. §.8 01210.M12x45 |0
17 1 Housing (painted) 03.0007' 0 i e e
16 Housing {painted) 03.0007. 0
is Housing (paint &d) 03.0007 o
14 Diespring 12,5/6,3%64 M090.00001 _ [D
13 Punc 032.00016 0
12 Punc 03.00015 0
| a1 1 unc 03.00018 0
10 10 Hex socket head M12x16 45H 07810.M12x16 |0
9 5 lain washer M6 e.g. 38130.M6 D B
8 3 Hex button head M6x10 e.g. 10,8 [07141,M6x10 |0
% Mountingplate 03.00035 0
& 1 Springsupport 03.00026 0
% Springsupport 03.00027 0
[ 4 |Hex stud bolt M10x45 e.g. 8.8 01210.M10x45
2 6 Hex stud bolt M10x35 e.g. 8.8 01210,M10x35
2 10 Spring washer M10 e.g. 37020.M10
01210.M10x20
Part nr. wv. |Commant

2 Hex stud bolt M10x20 ¢.9. 8.2
" Name

igcnmm

@ i

\AELE" g’;fi’m_' tm*""';iimr Vimﬂﬂ“ m

| Vermisleraoles volpens 150 27681 TOL.GERIED ! m

AL1-2U 400V 3 PHASE

i A2 03.00009 000

1 1 T 1T "T1oMM




	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model


